PARTS CATALOG

OPERATION — MAINTENANCE — SET-UP

INSTRUCTIONS

D21B — HDZ1B

AMCO

AMCO MANUFACTURING, INC.
Highway 3 Bypass — P. O. Box 1107 — (601) 746-4464
Yazoo City, Mississippi 39194 U.S.A.

PRINTED IN U.S A,




]

INSERT

When ordering parts for C21B & HC21B, all reference numbers

are common except those listed below:

Ref
Ref
Ref

Ref
Ref
Ref
Ref

#4 -
#11l -
#12 -

#37 -
#37 -
#24 +
#23 -

C21B-44 Blade -
100252A Gang Bolt 78 3/8" Long

102396 Sleeve Insert 1.750D X .125 X 7 1/8" Long
17026 End Bell

HCZ21B-72 Blade

100251A Gang Bolt 71" Long

100249A Gang bOLt 56 3/4" Long

17026 End Bell

102396 Sleeve Insert 1.75 OD X .125 X 7-1/8" Long




TABLE OF CONTENTS

General SpecificationS..vee.v e ininoaronsns
Pull Tongue ..... e e et ey e

Main Frame ......eceseasoserannnonnceennas ceae
Rockshaft ...... e Cee e Cerre e
Center Tooth .......¢ 0. e s e
Scraper—-Standard . ...vs i e .
Scrawper-Special ..... e e e
Feathering Blade ........ et e s a e
Hydraulic Circuit ...eeeeenon.. e e
Hydraulic Cylinders ...eeseeveesennn. e

Gangs
Front Main Gang D21B ...... et
Rear Main Gang D21B ...t nerereveosnonns
Front Main Ga@g HDZ1B v vvnnnn e aaeas “as
Rear Main Gang HD21B ........... .
Wing Gangs HDZ1B ..., e
DECALlS i eir it it tsanstseasnsineens e o
Safety Instructions ............. Cae e e
Geneval Torgue Specifications .......vveevesnn
Assenbly INsStructions ........... ettt
Lubrication ...... C e e s et e ey
Operating Instructions
Adjustment for level disking ..............
Center ridge ..ivvivernevansnns Cee s e e

Center furrow .....ceeceeroes-- C e e e e e
Outer ridges or [urrows ............. v e
Feathering blades ......... e Ceeee s
Ground specd and adjustments .......... N

Tractor SPeed ... iiee ettt incansnanennas
Operating procedure ....... e cea s
Hitch adjustment .........0..... et

Disk angle adjustment ..... Cereear e
Gang lateral adjustment .........c000000.nn
Scraper adjustment ........... e e e
Hydraulic lift cylinder installation ......
Transport safety lock ..... e e
Storage ..... e e e e c e e
Maintenance ......eoeenvveesenan Ve e

Extra BEQuipment . ...cieeenrorersraoseoresanones

.

-

. 2
. 3-4
. 5-6
. 7-8
. 9-10
. 9-10
. 9-10

. 28
.29-30
.31-33

.34-35
.34-35
.34-35
.34-35
.34-35
.34-35
.34-35
.34-35
.36-37
.38-39
. 40

.43-44
. 45
,45-46
.47-51



GENERAL SPECIFICATIONS

FRAME: Main, heavy structural steel
GANG BOLTS: 1-1/8" Sqguare
BEARINGS: Heavy Duty 2" Bore Sealed Ball Type - Greasable
DRAWBAR HITCH: Spring lcaded, adjustable
CLEVIS: Heavy Duty, Reversible
LIFT: Hydraulic depth control and wheel 1lift transport
SCRAPERS: Heavy duty, adjustable
WHREELS: {4) 15 X 6 - 6 Bolt
DISK BLADES: 20 X 7 Ga., Plain
DISK BLADE OPTIONS:
20" X 7 Ga. Cutout Blades
22" X 7 Ga&, Plain Blades
22" X 7 Ga. Cutout Blades

ATTACHMENTS & OPFTIONS:
Feathering Blades
Center Tocth”
4 X 8 Hydraulic Cylinder

Approximate Approximate

Cutting No. of Transport D.B.H.P. Weight

Model width Disks width Required Pounds
D21B-3220-PBG 123" 32 14'6" 50 - 60 3,098
D21B~3620-PBG 13'6" 36 1i6'0" 55 - 75 3,285
D21B-402C~-PBG 15'o" 40 r6'o" 60 - 80 3,572
HP21B-4820-PBG 18'0" 48 l4'6" 80 - 105 4,793
HD21B-5220~-PBG  19'6" 52 l4a'e® 85 -~ 110 4,993
HD21B-5620~-PBG 21'0" 56 146" 90 ~ 115 5,218



AMCO
D21B
HD21B ,
PULL TONGUE SRR

( _ Ref.

No. Part No/ DGSCTIDUOH No. ROQ'd _ PULL TONGUE
1 0623 ClaVIS e it e e s ey cvenreataacrernrreane ]
2 20246 PinClavis ..o vvrvrrnriaaa s reaas |
3 10810 PIn-Rol BB X2VH cvvuvevvnnnnns U
4 0625A Tongue-Pull ... vvvivviv s R |
5 9919A Stlabilizer Swivel-Clags 30 Grey lron ... e vaass ]
B 9628 Trunion-ClampP . v i v ive e et r s fea e 2
7 10666 Boit-Machine 5/8 x 5 NC, PL,GR5 ..... Chases e srreeeres
B 10299 Nut-Lock 8/ 8 NG, PL ... v oo va sy ceevenrerrianreaney
) 9 11081 Fitting-Grease 5/16 Straight-Drive in.. ... verrrrauae cererian 2
10 DB35A Assy, StabitizerRod ... cves R |
1 10460 SPING v e Cerrererar e 2
12 10872 CutWasher 13/8" Pl vovvnrrvvnrenne e raes
13 11279 1-3/8 NC Slotted NUL . .uvevreerirressonmrnnnnnsnes 1
14 10373 Bolt-Machine 1 x 3% NG, PL.......\. Ceerriana ey verar i @
15 10868 Nut-lock 1" NG, PL. . .o vvvev o I 2
16 100061 Hose Holdar. .. vvvevii oo PP
17 10075 Pln-Cotter YA x1V2, e ivninnanannens ereestaraaanes veenaal
19 8892 Swivel-Class 30 Greylron.......cvv v bevaserevireantarnesa]
20 11261 JACK., v i i Ve e P

TONGUE JACK
(OPTIONAL)




AMCO D21B - HD21B

MAIN FRAME

Ret.

No. Part No,, Description No. Req'd
H 0811 Frame - Main (Hydrautic Models} .. ... covevvviaininanren 1
2 0710 Mount-Rear Cylinder. ... .o v innrrmraiiianasiss 1
3 6388 Pivol-Pin 12 x 32 LONG . v i i ivnssnnnsrran e 1
4 10087 Pin-COotar VX 2. . i it ie et r e 2
5 9628 Clamp-Trunion . ....cov v eeirrrrsenas et e ey 2
6 10043 Bolt- Machine 5/8x6%2 NC,PL,GR&. . .......... v PPN 1
7 10299 NUt-LOCK BB NG, PL. it vt is e r v nan s ananrs 1
8 0636 Strap-Transport ........ e e 1
9 0388 PIM-TraNSPOM ottt e i s s e ey 1

10 103147 =T T O T S R R R R 1

11 11025 Bolt-Machine 1x3NGC,PLL GRS ... i vieviini i 1

12 10868 NUut-LOCK 1 NG, PL .. i i i e ianssarsenanasarerasanas 1

13 3855 Brackel-AngleSet % x3x9% Long ....ooeiiiiiirinii e 8

14 11102 Bolt-Machine 718X 1TONG, PL . cn i v eanas g

15 10396 Nut-Lock 7/I8 NG, PL. ... i s v i e 8

16 9856 Strap Yax3xGLONG .. oo e 4

17 10945 Bolt-Machine 7/8xONG, PL ..ot i i i iirasr s 8

Use 8 - #11691 Flange Lock Nuts on outside of main frame instead of
B - #10396 Lock Nuts.

MAIN FRAME




AMCO DZ21B - HDZ1B

ROCKSHAFT ROCKSHAFT
No. Req'd
Ref . Single Dual
No. Part No. Description Wheel Wheel
1 10880 Spindle-1-15/16 Dia....ccveuenen. 2 4
2 10256 Seal ........ e eeen ettt 2 4
3 10258 Cone-Inner Timken 342A........... * 2 4
4 11297 Hub W/2 Cups & 6 Lug Bolts....... 2 4
4 10257 Cup-Inner-Timken 332.....c000.. 2 4
4 10261 Cup-Cuter-Timken 14276......... 2 4
4 11299 Bolt-Hub % X 1-20 NF......... .12 24
4 11046 Nut-Hub 1/2" NF.....ceteansoens 12 24
5 10262 Cone-Outer Timken 14137A......... 2 4
6 10263 Washer = 7/8 .t ineeianscnnas 2 4
7 10291 Pin-Cotter 5/32 ¥ 1. ... nns 2 4
8 10264 Nut-7/8 NF Slotted ...vivennsocnnn 2 4
9 10242 Cap = Hub ...ttt ie i sanarvs 2 4
10 10265 Wheel - 15 X 6 6-Hole......onv... 2 4
10 10936 Wheel - 15 X 8 6-Hole(Optional) 2 4
1l 0626 Rockshaft...... . iveiiieeennnns 1 1
12 9209 Pin-Retainer 1% Pia. X 5 Long.... 4 4
13 9270 Bushing-Bronze 1-3/4 0.D. X 1%
I.D. X 2 LONG vivsenssenanasses 4 4
14 10765 Bole~Machine 3/8 X 24%NC, PL,GR5.. 4 4
15 10509 Nut-Lock 3/8 NC,PL......veun ceees B 8
16 11081 Fitting-Grease 5/16 Straight-
Drive In....ceieereeeenneosnnas 4 4
17 10773 Bolt-Machine 3/8 X 3% NC,PL,GR5.. 2 4
18 11492 Bushing 1-1/4 OD X 1 I.D.~1" Long 1 1
8



.

(:.'..

Ref.

AMCO D21B - HD21B

CENTER TOOTH ATTACHMENT

No. Part No, Description No. Req'd _
1 065‘5 BUS‘E!’~B&3R .................... oourtooo-vvunuo-n-oouucn1
2 : 10073 BOH'C&”’E&QG&I’BXGNC,FL ------- oo--uoovooow-oovo-o'-"4
3 10299 NUt’LOCkS/BNC,PL nnnnnnnnnnnn IIOO"IOI’IIII"' llllll oovs
4 10190 Boll -Maching 5B xdNC PL ... v v v v iinsrnn i R |
5 10389 BOII'CarfiagB3AX2‘/2NC,PL -------- TR I I ) uiunpn-n-u;nnor1
6 10300 Nut-Lock A NC,PL . ... vviineevnnnas e wanerrrreed
7 10378 Tine. .. veeeeins e e ear s S |
8 10379 Splke......... e erer it vrirernesanss ]
g 10420 BO”-PIOW1/2X2‘/4NC.FL...... ------ l""ll"llllll.llllz
10 10832 WaShBF'CUt‘/EPL -------------- -.----nnc-v-ou--nn-u||u|12
11 10395 NU"LOCK‘/ZNC,PL ------------------ ......--.-..--.--.-2
BK-01.0002 CENTER TOOTH COMPLETE
SCRAPER - STANDARD

Ref,

No. Part No. Description No. Req'd
1 100271 Scraperleg . e iriean P
2 100270 Scraper Blade. . ... e e PRI
3 11652 Hex Head Screw % X 1% NC,PLT,Grd, ... ... .ooviivnianans 2
4 10395 LOCkNUlVZNC.PL -------------- toutvollluuuuo||l!!ll'0.2

0788 Scraper RH Complete
0789 Scraper LH Complete
SCRAPER-SPECIAL

Rel.

No. Part No, Description No. Req'd
1 100368 Shank - Special 9" Spacing....... R voveerereand
2 100270 ScraperBlade. .. ..o PP v e
3 10785 Hex Head Screw V2 x 1V2 NG, PL...vovvvns TR veenea 2
4 10395 LOCKNUI‘/ZNC,PL.. ..... ,.-1-.-n-u-l--o-l-lvosnnncnun 92

0824 Scraper - Special RH Complete, 9" Spacing
0825 Scraper - Special LH Complete, 8° Spacing

10

CENTER TOOTH

%
@ §
SCRAPER - STANDARD

SCRAPER - SPECIAL

Nl



12

,‘.
A "\\

FEATHERING BLADE

| AMCO
'C D21B - HD21B
I

C 'FEATHERING BLADE
Ref.

L]
z
o

Pari No. Description No. Reg’

. ¢

7673 SpaCBI‘-BHdG .-o.o.-4-|--o--.n---nu--nu--'--uncsncqlclo
3267 Biade'16" Dlacn--nuu-nn--au---uc-ouucoolncno|-|cv|c|oao
7801 Cap-BladB ----- ltllt||loll||l-l|i|l||c0ioc!ilaaitiltqlo
10189 BOI"HQX‘?!BXSNC |.a.n-'-c.-ooo'-.no--ol--nn-un--lunnl
10832 Cutwasher VaPL.oovvvvrvannen R LR
10396 Lock NUt 718 NG, Pl v viinnes
10238 BO“-CafrlaQB VZXZVZ NC,PL-.-oaa.o-oou.ooootoo-ooono.n-
10395 Nul'l-ock‘/2NO,PLtn-n-u--c-|l--noa;cloauaooccnuu-occ.1
0788 SCfapBl’-RH :::::: R LR LR B ltillOlIl.llllllllllllll
0789 Scraper.LHl'll!.lll llllllll 0llllllllll.l!llllllllIll‘.
10870 BoH-Carrtagesz‘l‘/aNG,PL ....... R R R
BK-01.0003 Feathering Blade Complete

B0 R -

OO O~NPH;M

HYDRALIC CIRCUIT

11



v

e ome

AMCO HDZ21B
HYDRAULIC CIRCUILT

Ref, -
No. Part No. Description No. Req'd
1 11127 Swivel Elbow 90° Y2 NPTF maleto Ya NPTfemale .....cvvve.. 4
2 11155 Hydraulic Cyimderzvz X 16{Lantex 3340BL) ... v ivnri e 4
3 11123 Hose v x 96", e e eenenee T A
4 11169 Hose Y4 x80".......... v vs s et e R
5 11126 Male Branch Tee Y2 NPTF male to V4 NPT female

BIAACHES . o v v v eerernnres B
6 11121 Hose Ya x 72" .. vivvvia- |
7 11167 Hose Va4 xB60" . ..o iiierinennnnnn e |
9 11174 Hose %% x 30" .. vt i innannss P |
10 11166 Hose Ya x 487 . oo ceveaes ser e 1
11 11157 Swivet Union Y2 NPTF to ‘/z NPTF. ey 2

13



.

Re f-.

AMCO D21B - HDZ1B
2% x 16 HYDRAULIC CYLINDER

No. Part No, Description No. Req'd
11155 Cylinder Complete (Lantex # 3349BL)
1 11179 BarTel ABSY, « vt sttty 1
2 11178 273 T 4 A S v 1.
3 11178 €17 1aT< PRV E o T T 1
5 11177 o'oY 1= O T 1
6 11180 ROO ASSY. vt i et s e s e 1
11158 AMCQO REPAIR KIT"
7 11188 oKk NULZIBNFE L i i c it v e arsarsss st snssnvans 3
8 11186 B LT T 41 R T TR e rean e 1
9 11185 ISt S8l i i vy 1
10 11184 *ORing Seal, Piston .. .o oo ierrieninnisas ey 1
11 11187 *RodStalicSeal .. vt i ittt s 1
12 11181 CGland S1alicBeal. Lo v i et e e 1
13 "11182 *RodSeal.ivvrv v inianiranrsnns P e e et a e 1
14 11183 TROdWIPBI. L i i e s e 1
NOTE: Items 7-14 Sold In Seal Repair Kit only
AMCO
D21B
~ HD21B
4x8 HYDRAULIC CYLINDER (PRINCE # 8608) (OPTIONAL)}
Ref.
No, Part No, Description No. Req'd
10034 Cylinder Complete (Prince #8608)
1 10965 Rod — Piston Assembly. . v e vt iii i Ceeeean 1
2 10966 B ] - T T R R I vaes |
3 10952 T freeedtt ety 1
4 10967 Head Piston . .....ooviiiinvnsvvaas T 1
5 10968 =T Ce o PO PP Carer et 1
6 10980 Lock NUL1-14NF .. .o ovniiv vy e e e 1
7 10969 Clevis Assembly 1" DiaPin .....cvvevvnes seeeaa e 1
8 10970 2 1oTe I 1 B R R R 4
g 10139 NULBB — NG, Pl .. i et i e i a v ey e 4
10976 Kit Seal Repair (Prince #8800). v« v v o v v errvsnnnnrerey 1
10 10858 “Q"Ring......, L 2
11 10859 O RING. v e s et e 1
12 10960 washer — BackUp .. .covvvvrenronrnas Cevraeen e 2
13 10971 O R = 1 T2 Vo [ R R T E R R II cvea ]
14 10972 0 R 1oV Cerre e 1
18 10973 Washer — BackUp . oo vviinevnvnrniiinerasns Ciaa e 1
15 10874 WIDBI, . v e e e et i
17 10956 Clevis PN« 17 Dia, .. o i en e s e a s esanses 2
18 10957 ClipHaIr PN, . i i ittt e e 4
19 10978 Plug — Pipe Va NPT, . o v i it r e cnerannreony 1
20 10937 SrOKE COMIIOl . ot s e v e s 1

Note: Items 10-16 Sold in Seal Repair Kit Only

2% x 16 HYDRALIC CYLINDER

4x 8 HYDRALIC CYLINDER
(OPTIONAL)

hal -

14



AMCO D21B
GANG FRAME - Front 9" Spacing

-7
-t
L
Ref. f FRONT MAIN GANG
No. Part No. Description 32 Bl 36 Bl 40 Bl
1 0628 Frame - Gang.......eeee-o e 0 0 1
1 0816 Frame = GaNg ..iesaseveranssaronns 1 0 -0
1 0818 Frame =~ GaNYG «veneronssasasrnseas 0 1 0
2 6513 U Bolt 3/4 Di@.vveveeracananonnns 3 3 4
3 0634 Riser - Bearing R. Hivsvivennannee 3 3 4
3 0633 Riser - Bearing L.H.....creiaennn 3 3 4
4 102377 Bolt-Gang 68 5/16.... it enaeeenss 1 0 0
4 102378 Bolt-Gang 77-1/2........ e 0 <. 0
4 102388 ‘Bolt-Gang 50-1/8..... e e veeas O 0 1
4 102402 Bolt-Gang 31-3/4" ... civeiennennnn 0 0 1
5 10300 Nut-Lock 3/4 NC,PL...iveeereceaes 6 6 8
6 34122 Washer—BUumDPeY ..veevceascrrososann 1 1 2
7 10619 Washer-Lock 7/16 PL...veveeenenn. 9 9 12
8 10618 Nut-Hex 7/16 NC, PL....verveuarsn 9 9 12
9 10068 Bolt-Carriage 7/16 X 1% NC,PL.... 9 9 12
10 12071 Bearing ST491lA. ... it ernercnnass 3 3 4
11 102369 Sleeve-Insert....cceeeeeaasvornss ¢ 3 3 4
12 17025 Bell-End Small.....ecrveseeeonens 3 3 4
13 17024 Bell-End Large ..eeceeeecnensesss "3 3 4
14 6165 Spool-Spacer..... [ 4 5 4
15 2030 Washer-End Gang....-...«... Cee e 1 1 2
16 2116 Plate-LoCK. . sttt onaanannns 1 1 2
17 11035 Nut-Gang Bolt 1-1/8 NC,HVY....... 2 2 4
18 9550 Bar-Scraper 70-1/16 Long......... 1 0 0
18 9551 Bar-Scraper 79-1/4..... 0000 0 1 0
18 9548 Bar-Scraper 51-11/16.......... ... 0 0 1
18 9476 Bar-Scraper 33-5/16.....c000ennn. 0 0 1
19 10135 Bolt-Carriage 5/8 X 1-3/4 NC,PL.. 3 3 4
20 11647 NMutf-Lock 5/8 NC,PL, Flange ...... 3 3 4
21 0788 Scraper-R.H..veeervnennss as e 7 8 9
22 0789 Scraper - L.H.ou.voiiineooanenenn 7 8 9
23 10870 Bolt-Carriage 1/2 X 1% NC,PL,GR5. 7 8 9
24 11646 Nut-Lock 1/2 NC, PL, Flange...... 7 8 9
26 3254 Blade - 20 X 7 Ga. C.0....vuun ... 8 9 9
25 3262 Blade - 20 X 7 Ga. Plain......... 8 9 9
25 3269 Blade ~ 22 X 7 Ga. Plain......... 8 9 9
26 3271 Blade - 22 X 7 Ga. C.0vivevevonnn 8 9 9
25 3268 Blade - 18 ¥ 9 Ga. Plain......... 0 0 1
26 3196 Blade - 18 X 10 Ga., C.O.vveenvrns 0 0 1
17

16



AMCQ D21B
GANG FRAME - Rear 9" Spacing

REAR MAIN GANG

Ref.

No. Part No. Nescription 32 BL,. 36 Bl 40 Bl
1 0647 Frame — Gang ..eesveesaasenasnras 0 0 “ b
1 0817 Frame — Gang ...ceeeecscoassnnns 1 0 0
1 0glo Frame — GANQg +evssonsrvvssssnsns -0 1 0
2 6513 U-Bolt=3/4 Dia..ceeceerirannnnns 3 3 4
3 0634 Riser-Bearing R.H.....ivevesrnos 3 3 4
3 0633 Riger-Bearing L.H....... e h e e 3 3 4
4 102377 Bolt-Gang 68-5/16.. . cueeeenncens 1 0 0
4 102378 Bolt-Gang 77-1/2. et cevvccennnes 0 1 0
4 102403 Bolt~-Gang 40-15/16..... O 0 2
5 10300 Nut-Lock 3/4 NC,PL...uuverevnnns 6 6 8
6 3412A Washer-Bumper........ ceevres e 1 1 2
7 10619 Washer~Lock 7/16 Pl...... e eeaan 9 9 12
8 10618 Nut-Hex 7/16 NC,PL........ e 9 9 12
9 10068 Bolt~Carriage 7/16 X 1% NC,PL... 9 9 12

10 12071 Bearing ST491A. .. vevevnreennn ee 3 3 4

11 102369 Sleeve~INSErt. ivesscessnsenesnen 3 3 4

12 17025 Bell-End Small........... ceeeras 3 3 4

13 17024 Bell-End LATYGE «vesssvoorosnssss 3 3 4

14 6165 Spacer-Spool......c.. e s 4 5 4

15 2030 Washer-End Gang....eeeveeveecnsns 1 1 2

L6 2116 Plate-LoCK. . ceneirtvrenveesonna T 1 2

17 11035 Nut-Gang Bolt 1-1/8 NC,hvy...... 2 2 4

18 9550 Bar-Scraper 70-1/16 Long........ 1 0 0

18 9551 Bar-Scraper 79-1/4...c0iveenane. 0 1 0

18 9475 Bar-Scraper 42-1/2. ... cc0aueans 0 0 2

19 10135 Bolt-Carriage 5/8 X 1-3/4 NC,PL. 3 3 4

20 11647 Nut-Lock 5/8 NC,PL, Flang€...... 3 3 4

21 0788 Scraper- R.H...... e bee e .7 8 9

22 0789 Scraper-L.H...vivereeiiienenanss 7 8"’ 9

23 10870 Bolt-Carriage 1/2 X 1% NC,PL,GRS 7 8 9

24 11646 Nut-Lock 1/2 NC, PL, Flange .... 7 8 9

26 3254 Blade - 20 X 7 Ga. C.O0vevenven-- 8 9 9

25 3262 Blade - 20 X 7 Ga. Plain........ 8 9 9

25 3269 Blade - 22 X 7 Ga. Plain........ 8 9 9

26 3271 Blade - 22 X 7 Ga. C.O0..vvenanun 8 9 9

25 3268 Blade - 18 X 9 Ga. Plain........ 0 0 1

26 3196 Blade - 18 X 10 Ga. C. O..ovvunne 0 0 1

19

18



AMCO HDZ21B
FRONT MAIN GANG

Ref,

No Part No. Description No. Reg'd
1 0806 @Gang Frame Front.......coeeeevmenenersrennnn 1
2 6554 Hitch Pin 1" Dia. X 5 LONQeesresonreasursena 1
3 10910 - Roll Pin 5/16 X 2K . en i e sarssannnonsns 2
4 10317 KLik Pin 1/4 .. ee et iosanooansronnnnonnseanes 1
5 0734 Pivot Pin 1-1/16 Did....eecenssnscsssssensas 1
6 10868 Lock Nut 1" NC,PL....eerenosatoansronncssos 1
7 9532 Pin HOLG DOWI. . v v eusaasnsosesnnnsonassssansens 1
8 6513 UM BOLlt 3/4 Di@leeecececssnsaraneansonnsannees 3
9 0633 Bearing Riser LH....ccvesrveene e e s e et 3
S 0634 Bearing Riser RH.....tevecennncrensanonanns 3

10 10300 Lock NUt 3/4 NC,PL.ueerreecnnversrsssssnsanns 6

11 10299 Lock NUt 5/B NC,PLT ...t eeesrcoessnrsscsnsss 3

12 10059 Cut Washer 5/8 PLT .. .vceveesarsoroaasonsans 3

13 10135 Carriage Bolt 5/8 X 1-3/4 NC,PL.........cun 3

14 10618 Hex Nut 7/16 NC,PL...sccerssonnsncansns e e 12

15 10619 Lock Washer 7/16 Pl....cieeeeenccsannonnnns 12

16 10068 Carriage Bolt 7/16 X 1} NC,PL.....ccvuverns 9

17 11035 Nut Gang Bolt 1-1/8 NC, HEAVY......ceoeteen 2

18 3412A Bumper Washer......cociitenserenasnascrnvaes 1

19 17024 End Bell - Small...ieeeorrcesaoronccvonsvos 3

20 12071 Bearing coereeesersonarsssnsees ceserresaee 3

23 102369 Insert Sleeve 1,93750.D., 3/16WT.5-5/8 Long. 3

24 17025 End Bell - LArge cuevevesssasssssssvnnsnons 3

25 6165 Spacer SpOOLl. ...t iesceosarrressreonaseens 4

27 2030 End Gang Washer......eeveorsreosncrcnacncncn 1

28 2116 Lock Plate 14 Ga. Sheet 2 X 3%......c000.. 1

30 9550 Scraper Bar 70-1/16......ccevurennnreanns 1

32 11646 Lock Nut 1/2 NC, PL, Flange .....ccescovonns 7

33 10870 Carriage Bolt 1/2 X 1% NC,PL, GR3.......... 6

34 0788 Scrapers RH....oocnveinennenn R R T R 7

34 0789 Scrapers LH...cierievnceenesns T 7

35 3254 Blade 20 X 7 Ga. C. D.cveretasarronssnnenss 8

35 3271 Blade 22 X 7 Ga. C.0.vsveeesservnnenn e 8

36 3262 Blade 20 X 7 Ga. Plain...ceveossessenes cess. B

36 3269 Blade 22 X 7 Ga, Plain ...cevenevcasnnanens 8

37 102377 Gang Bolt 68-5/16 LONG.c.seesncrnansnsnnnns 1

38 0824 Scraper - Special RHuu.ivrsonvnnnnonacannons 1

38 0825 Scraper - Special LH....veeveeeveeraoncnenn 1

39 10710 Carriage bolt 1/2 X 2 NC,PL, GR3.....cvv. e 1

21

FRONT MAIN GANG




AMCO HD21B
REAR MAIN GANG

Ref.

No Part No. Descripticn No. Reg'd
1 0807 Gang Frame REar..serrreesovavenscannnenas eees 1
2 6554 Hitch Pin 1" Dia. X 5 LONg.e.eeerveeanes e 1
3 10910 Roll Pin 5/16 X 2H. ittt enssennnnnnons veeseas 2
4 10317 Kilik Pin 1/4. ... ittt vssnsrenssnnannasnsanns 1
5 0734 Pivot Pin 1=1/6 Difle et eeneenrennnoerosvensos 1
6 10868 Lock Nut 1" NC,PL.....ctitresnonosanoavassnnns 1
7 9532 Pin Hold DOWN.veeesseoonsenaesnnns t e e e s 1
8 6513 "U" BOlt 3/4 Di@ieeeersseonnosonnencsocnasenss 3
9 0633 Bearing Riser LH......veeneereennssnoonenenas 3
9 0634 Bearing Riser RH....iveeennanennanesvveasanas 3

10 10300 Lock Nut 3/4 NC,PL...veeunnn G ee s s 6

11 10299 Lock Nut 5/8 NC,PLT...... taesmaasas ek 3

13 10135 Carriage bolt 5/8 X 1-3/4 NC,PL...uvevnvnns e 3

14 10618 Hex Nut 7/16 NC,PL. ..ttt eeserennasrrnnnnnans . 12

15 10619 Lock Washer 7/16 PlL....coecevaanssossansasonsnns 12

16 10068 Carriage bolt 7/16 X 1%, NC,PL..... Cer e g

17 11035 Nut Gang Bolt 1-1/8 NC,HEAVY. . eereerauvonenss 2

18 3412A Bumper Washer.. ... eeeinneneansorennnoscconsnsa 1

19 17024 End Bell-Small.....iiiisesssssansnoononevnnaes 3

20 12071 BEAriNg. v veent e iietasssaronsssssnsssaanansans 3

23 102369 insert Sleeve 1.9375 0.D.3/16WT.5-5/8 Long... 3

24 17025 End Bell-Large......... et et sty 3

25 6165 Spacer SpPO00l...iiiiiasnorcesssanrrrssssasanas 4

27 2030 End Gang Washel .. errseessrnscasoscrssssessnns 1

28 2116 Lock Plate 14 Ga. Sheet 2 X 34%....0itiiinnann 1

30 89550 Scraper Bar 70-1/16. ...ttt inennarenssnnaanss 1

32 11646 Lock Nut % NC,PL, Flange..eseesscasensrenaans 7

33 10870 Carriage Bolt % X 1% NC,PL,GRS5...cvvvevennsss 7

34 0788 Scraper RH..vivr ettt innasornnnsnssnsnssannsnnss 7

34 0789 Scraper LH....vieenennescrennscssssoansnnnnas 7

35 3254 Blade 20 X 7 Ga. C.O0vvivenvnns cessrear s .. 8

35 3271 Blade 22 X 7 Ga. C.0.uivenrernoerrronancnnaans 8

36 3262 Blade 20 X 7 Ga. Plain...cceeertienneeannnseans 8

36 3269 Blade 22 X 7 Ga. Plain....evecviinnnnnnnnenns 8

37 102377 Gang Bolt 68-5/15 LONG...teeaesoesnsrononsans 1

23

REAR MAIN GANG




HD21B

FRONT & REAR WING GANGS

Ref 4 5 6
No. Part No. Description Bld Bld Bld
1 0808 Wing Gang Frame .......ce000- .o 1 0 0
1 0809 Wing Gang Frame ....... vesennae 0 1 0
1 0812 Wing Gang Frame .......ccc00+ .. 0 0 1
2 0810 - Wing Latch oo viiiinnneevieens 1 1 1
3 10666 Hex Head Mch Bolt5/8X5NC,PL,GR5 1 1 1
4 10691 Spring 2" I.D. 3 Long ves e 1 1 1
5 10299 Lock Nut 5/8 NC,PL...ceouvvn-n . 1 1 1
6 10910 Roll Pin 5/16 X 2% ...eeeeennn . 2 2 2
7 100320 Latch Pin 1 1/16 Dia..eveveenns 1 1 1
8 6513 "U" Bolt 3/4 Dia. ceciaree-eaes 2 2 2
9 10299 Lock Nut 5/8 NCPL .veiveennonn 2 2 2
10 10300 Lock Nut 3/4 NC, PL ...veeennann 4 4 4
12 10135 Carriage Bolt 5/8 X 1 3/4NC,PL. 2 2 2
13 10068 Carriage Bolt 7/16 X 1%NC,PL... 6 6 6
14 0633 Bearing Riser LH .....ccveeeens 2 2 2
14 0634 Bearing Riser RH ...ievenvvanns 2 2 2
15 10619 Lock Washer 7/16 PL..... R 8 8 8
16 10618 Hex Nut 7/16 NC,PL ...evnevenns 8 8 8
17 11035 Nut Gang Bolt 1-1/8 NC, Heavy.. 2 2 2
18 2116 Lock Plate ..v.cvverrennnnonenss 1 1 1
19 2030 End Gang Washer ......cceeeeens 1 1 1
20 17025 End Bell-Large ....cveivecnnons 2 2 2
21 102369 Insert Sleeve .(ivivirensnencses 2 2 2
22 12071 Bearing ST491A ......cee ceeaan 2 2 2
27 17024 End Bell - Small ........ e e 2 2 2
28 6165 Spacer Spool ... iiiiiirarnaen 1 2 3
29 34123 Bumper Washer ........... veaaan 1 1 1
30 lle4e6 Lock Nut 3% NC,PL,Flange ....... 4 5 6
32 9476 Scraper Bar 33 5/16 ........... 1 0 0
32 9475 Scraper Bar 42% .....iiiiiiennnn 0 1 0
32 9548 Scraper Bar 51 11/16 .......... 0 0 1
33 10870 Carraiage Bolt % X 1% NC,PL,GR5 3 4 5
34 0788 Scraper RH ....iiiveeeacanosnnns 3 4 5
34 0789 Scraper LH ...iierennaniarennns 3 4 5
35 3196 Blade 18 X 10 Ga. C.O0.vevvveaas 1 1 1
35 3254 Blade 20 X 7 Ga. C.0...0vtn cees 3 4 5
35 3271 Blade 22 X 7 Ga. C.O..... ceeas 3 4 5
36 3268 Blade 18 X 9 Ga. Plain ........ 1 1 1
36 3262 Blade 20 X 7 Ga. Plain ........ 3 4 5
36 3269 Blade 22 X 7 Ga. Plain ........ 3 4 5
37 102402 Gang Bolt 31-3/4 .....ciiieienn 1 0 0
37 102403 Gang Bolt 40-15/16.....c0e0cvsn 0 1 0
37 102388 Gang Bolt 50-1/8...cecieennenns 0 0 1
38 0824 Scraper Special RH(REAR ONLY).. 1 1 1
38 0825 Scraper Special LH (REAR ONLY). 1 1 1

39 10710 Carriage Bolt % X 2 NC,PL,GR5

(REAR ONLY)

-----------------

'_...l

=

25

m
D
Q
4
~f
p -]
=
O
m
b3
=
2
prd
o
e
>
=
("]




DECALS

"1, BEFOR DPEAATING - STUOY OFEAATONS MANUAL SAFTTY
EAFETY S O kS RACHL o A
MACHL,
L TRANSPROAT OM FUBLIC ROADS - ORSERVE FEDLAAL, STATY

: m&wmtomnﬁu . '
{32 ey
5 L LOWER OR BLOCK ALL FLEVATER COMAWENTS BAFORE

SEMACIG OR LEAYING THIS MACHINE,

: ®
____ A WARNING

FOLDING WINGS — CAN CAUSE INJURY 8Y!
t, DROPPING DUE YO HYDRAULIC FAILURE, AIR IN CYLINDERS,
OR ACCIDENTAL CONTROL MOVEMENT,
2. CONTACTING ELECTRIC LINEE OR OVERHEAD OSSTRUCTIONS.
STAY CLEAR — CHARGE CYLINDERE WITH OK. TO
REMOVE AIR SEFORE FIREY USE, RECURE WINGS FOR
TAANSPOAT, MEASURE OVERALL TRANSPOAT HEIGHT AND
ASSUNR CLEARANCE,

MAINTENANCE INSTRUCTIONS

1. Keep all bolts tight, Chack atter first 50 hours or one week's operation. 4, Grease gang bearings daily with a hand grease gun and a good grace
Visually inspect all bolts daily. of clean, number 2, lithium soap base grease. Always wipe fittings clean

) ) A ; . 1
2. Keap wheel bearings properly adjusted. Clean and repack each season ';,';ﬁ!ﬁ:sm:ﬁ 'h?gpg;rg:;ﬁ:: ;xag:qor diy grease s purged from
of avery 300 hours. Replace all worn or damaged pans when repaifing. ' o ' .
3. Keep gang bolts tight! Tighten atter first day's operation. Do not run with S. Inspect for damaged or misaligned pans i gangs da nat turn smoothly by
I disk W bolts have been 1ed in 2 loose condil hangd, Bearings will fail prematurely il operated with misaligned or
oose disk blades. If gang bolis hava oparaled in a oo ron. damaged gang parts. i a gang is operated lor one or more hours

retighten, then tighten again after 30 minules use, again atter 4 10 5 llowi . .
hours, and again after 8 1o 10 hours, Icliowing & bearing lailure, replace all bearings on the gang.

Reler 1o operator's manual for other impartant mantenance instructions. 11716
AMCO D21B & HD21B
DECALS
Ref. No. Part No. Description No. Reg'd
1 11465 Decal = AMCO ... vevuesaneonnsanans 3
2 11741 Decal - Warning .........ceeue... .1
3 11743 Decal - Warning .....aoeveeeaasarse 1L
4 11716 Decal - Maintenance .....vveueaese 1

2 6 . -



SAFETY SUGGESTIONS

THIS SAFETY ALERT SYMBOL INDICATES IMPORTANT SAFETY
MESSAGES IN THIS MANUAL. WHEN YOU SEE THIS SYMBOL,
CAREFULLY READ THE MESSAGE THAT FOU.OWS AND BE ALERT TOQ
THE POSSIBILITY OF PERSONAL INJURY.

CAUTION Never stand betwaon tractor and disk harrow when h:tchmg
unless all controls are in neutral and the brakes are Iocked

CAUTION Park or block the disk harrow so it wdl not roll when
disconnected from the tractor drawbar. .

CAUTION When working on disk harrows, care should be exercised in
handling or tightening bolts naar disk blades to avoid injury.

CAUTION Always secure for transport by usmg the lock pin and wmg
lock pins.

CAUTION Never clean, adjust or lubricate a disk harrow that is in maotion.

CAUTION When wtransporting machinery over public roads, cémply with
your local and state laws regarding length, width and lighting.

CAUTION When trailing the harrow over public roads, the SMV Emblem
- must be used, for protection of tractor and motor vehicle operators.

CAUTION When transporting farm implements on public roads after dusk
it is the responsibility of the operator to provide lighting and reflectars on
the rear of the implement in accordance with your state law.

CAUTION All hydraulically. or -mechanically elevated operating
components must be blocked to prevent accidental lowering or must be
lowered to the ground when makmg adjustments or when the equipment
‘is idle. . _ .




28

GENERAL TORQUE SPECIFICATION TABLE

ALL BOLTS SHOULD BE TIGHTENED TO THE
RECOMMENDED TORQUES SHOWN IN THE
“"GENERAL TORQUE SPECIFICATION TABLE"

Noter

normal engine oil. T
extreme pressure lubricants are used.

GENERAL TORQUE SPECIFICATION TABLE
USE THE FOLLOWING TORQUES WHEN SPECIAL TORQUES ARE NOT GIVEN

They do not appl

T

These values apply to fasteners as received from supplier, dry, or when lubricated with
if special graphiled or moly-disulphide greases or other
ris applies 1o botly UNF and UNC (hreads.

SAE Qrade No 2 5 8 «
Bo't head tdentification B
marks a5 per grade
NOTE: Manutactunng
Marks Will Vary Torque Tarqup Tarque

Fool Pounds

Bolt Size Fool Pounas Fnat Pnunds
Inchns Millimarers Min Max Man Mas Min Max
1/4 6 35 5 6 g 1 12 15
5716 794 10 12 17 208 24 29
3/8 9563 20 23 35 42 45 654
7/18 11 30 15 54 64 70 84
1/2 12 70 48 52 80 98 110 132
5/16 V4 29 65 75 1o 12z 160 192
578 1S 88 95 105 150 180 T 220 264
374 19 0% 150 185 270 324 380 456
7/8 22 23 160 200 400 480 600 720
1 25 40 260 300 580 696 "s00 1080
11/8 2588 LG 800 B8O 1280 1440
1.1/4 3178 | 1120 1240 1820 2000
13/8 3483 |t 1460 1680 2380 2720
1142 s I 1940 2200 3160 3560

¥ Thick nuts must be used with Grade B bolts




ASSEMBLY INSTRUCTIONS

The harrow is shipped from the factory with maximurn pre-assembly in the following

bundles:

A. Main Frame, Pull Tongue and Rockshaft
20r4;15x 8 -6 Bolt wheels
4-2%2 x 16 Hydraulic Cylinders (HD21B Only)
Scrapers and Bolls -
Hydraulic Kit (HD21B Only)
Front Gang - RH
Front Gang - LH
Rear Gang - RH
Rear Gang - LH
Tongue Jack

CmIEMmMOOW

1. Place all bundles where they will be convenient. Arrange loose parts so they may be
readily seen when needed. To insure good alignment of the units and parts, always in-
sert all bolts leaving the nuts loose. Tighten the nuls evenly to prevent misalignment,
distortion, or binding. Be sure all bolts are tight, all cotter pins properly spred and all
pins properly inserted, C

2. Select clean levé! area for assembly, Place main frame on sturdy stands at least 30"
high. Place on front and rear to clear gang frames, -

3, Remove the pull tongue from main frame. Swing rockshaft down into position and
lock in place with transport strap,

4. Mount 9.5L x 15 high flotation tires on the wheels. Bolt the wheels to the-hubs.
Tighten bolts evenly to assure proper alignment of wheeis, Consuit tire
manufacturer for proper tire Inflation pressure. -

‘..
ot FRAFLY Lo,

L Mg

[
Y

—

~

L

ECN
Ol A Y iy el A
it :{\T! “r
~ N '+,
Sy 2

e g
20
s

W % e o
I i W AR N Y R
VIR, 3 ISl o ?{42 N
Wl u" I M oy Hy N RO
;&ﬁ:é’k&mﬁmd&u&.‘%;ﬁ‘,&m.ﬂ .}‘él‘&}\‘

5. Attach pull tongue in upper or lower holes on main frame to match tractor drawbar
height. Attach hose support.

6. Attach front cylinder mount and stabilizér assembly,

7. Attach front gangs to main frame with attached straps. Boit heads must be on top. Cen-
ter gangs on main frame,

8. Atlach rear gangs to main frame with altached straps. Center gangs on main frame,
29



OPTIONAL EQUIPMENT

9. Aftach four 2% x 16 hydraulic cylinders to the gangs. Attach hydraulic hoses as
shown In the diagram on page 14, {Hydraulic models)

10. Attach scrapers to scraper bars, Scrapers should be 1/16" to 1/8” from blade. Rotate
gangs to assure that scrapers are properly adjusted.

11. Attach lift cylinder and hydraulic hoses (optional equipment)

12, Attach tongue Jack.

13. Attach the center tooth to the center bar of the main frame. Use the lower set of
holes tor harrows with 20" blades and the upper sel of holes for harrows with 22"
bladas,

14. Attach the feathering.blades to the rear gangs.

L

L

R

)
v
~

15. Check and retighten all bolts after initial field use.



o i
.

LUBRICATION

GANG BEARINGS

Careful and regular attention to lubrication will greatly increase the life of the harrow.
For economical and efficient operation, the proper lubrication of the gang bearings,
rockshaft retainer ping and wheel bearings Is essential.

Be sure the pressure fittings are free of dirt or paint before using the pressure gun.
Replace any damaged or missing flttings. Use a good grade of No. 2 gun grease (Lithium
Base), .

i

The AMCO Disk Harrow Is equipped with a ball bearing on each riser, which Is packed
and greased at the factory. They should be greased every week or 50 hours of operation,
These bearings mus! also be greased at the start of each season, and at the end of each
season, Figure 1, '

H]

e ——
Al LT
)

GREASE FITTING

Figure 1

31



ROCKSHAFT RETAINER PINS

The four rockshaft retainer pins, Figure 3, should be greased every week or 50 hours of
operation, These retainer pins should also be greased at the start of each season, and at
the end of each season. The retainar pins ride in bronze bushings that should be replaced

when worn.

Figure 3

The stabilizer swivels, Figure 3, should be greased every week or 50 hours of operation.
The stabilizer swivels shouid also be greased at the start of each season, and at the end of
each season. The threads on the stabilizer rod should be cieaned and olled occasionally

for smooth operation,

33



OPERATING INSTRUCTIONS

ADJUSTMENT FOR LEVEL DISKING

It is recommended the tractor be operated at a speed best sulted for soll conditions.
High-speed disking will sometimes resuit In excessiva lateral movement of the soil. This
may leave an uneven surface behind the disk harrow known as "Ridging" and “Furrowing".

When disking in a cover crop or whera the land is to be reworked, an uneven surface Is
not objectionable. If the land is to be bare through the winter, furrows and ridges will
reduce soll washing, and will help catch and hold moisture, resuiting in more water being

absorbed by the soll.

CENTER RIDGE )

If a ridge of soll Is feft behind the center of the harrow, decrease the welght on the rear
gangs by shortening the stabilizer rod, decrease the angle of the rear gangs, or move the
gangs farther apart, or do a combination of all three,

CENTER FURROW )

If a furrow |s left behind the center of the harrow, increase the welght on the rear gangs
by lengthening the stabilizer rod, or move the gangs closer together,ordo a combination
of all three.

OUTER RIDGES OR FURROWS

If ridges or furrows are left behind at the outer ends of the harrow, change the weight on
the rear gangs by adjusting the length of the stabllizer rod, or change the front gang cut-
ting angie.

FEATHERING BLADES

The use of feathering blades with smatller disks will move the excess soil back which s
thrown out by the front gangs at high speed: By using the feathering blades, the outside
furrows are partially filled giving a more uniform job of disking.

GROUND SPEED AND ADJUSTMENTS

Whera It |3 necessary to have a leve! job of disking, the following factors must be taken
into cdnsideration: (1) Tractor Speed, {2) Hitch Adjustment, (3) Disk Gang Angle Ad-

" Justment, and {4) Gang Lateral Adjustment.

TRACTOR SPEED

Speeds above 5 MPH may result in forming of ridges and furrows. Lateral adjustment of
the rear gangs, and use of rear gang feathering biades helps to overcome this problem,



&

OPERATING PROCEDURE

Disk as deep as necessary to do a thorough job, but do not try to disk to an excessive
depth. In most conditions the AMCO harrow has sufficient weight for good penetration. In
other conditions you have a littie more weight than you reaily need. For these condlitions,
your harrow should be equipped with fiotation tires. 8.5L x 15 or 11L ¥ 15 tires wlll be
adequate for most conditions. You aiso need a good heavy duty 4 x 8 Hydraulic Gylinder
with stroke control. This will allow you to control cutting depth. ‘

Never allow soil to "bulldoze" ahead of or fiow over the spacer spools. Cutting depth

should be controiled to avoid this situation. Maintaining proper cutting depth will have the
following advantages: -

1. Increase gang bearing life.

2. Reduce strain on harrow frame and related parts.

3. Reduce load on tractor engine and drive train.

4. kower fuel consumption due to less load on tractor engine.

5. Reduce wheel slippage and rear tractor tire wear due to lower load.

8. Increase tractor travel speeds due to less rear wheel slippage.

By properly controlling cutting depth, gang bearing life wili be increased with more
acres covered per day at a lower cost,

35

EN



HITCH ADJUSTMENT

The frame of the harrow should be level front to rear when Lthe harrow is in operation 80
the front and rear disk gangs will penetrate the soil uniformly. Shorten or lengthen the
stabllizer rod to levei the frame. :

Attach pull tongue in upper or lower holes, Figure 4, provided on maln trame, so that frame
is near level when attached to tractor drawbar.

REVERSIBLE CLEVIS
ADJUSTING HOLES

Fiéure 4

Attach the harrow to the tractor drawbar with the reversible clevis and lower the gangs.
IMPORTANT: Be sure to remove the transport pin from transport position and Insert it In
rockshaft before fowering gangs.

36



HITCH ADJUSTMENT (CONT’D)

Turn the stabilizer rod, Figure 5, until the frame Is positioned for the desired working
depth of all gangs. The cushion springs, Figure 5, allow the hitch to Hex In relation to the
main frame, . .

"™CUSHION SPRINGS

RAISE LOWER

STABILIZER ROD

Figure 5

Extend the length of the stabilizer rod to increase penetration of the rear gangs. Reduce
the tength of the stabilizer rod to increase penetration of the front gangs.

37



38

\ ANGLE SET BRACKET 199

DISK ANGLE ADJUSTMENT

FRONT GANG

The front gang angie may be varied between 14° and 18°, and the rear gang angle may
be varied between 11° and 18-¥2°. The greater the angle of the gang, the deeper the blades
will penetrate the soll. The draft increases as the angle increases. For maximum disk life
and operating economy, the gangs should he set at the smallest angle which will do

satisfactory disking.

To adjust the front and rear gang angle, remove the boits securing the angle sel brackets
and move the gang to the desired degree:of cut. Refer to Figures 6 and 7. Be sure to
retighten the angle set bracket bolts to 200 foot pounds torque.

17-1/20 15-1/2°\ 140

(.

FRONT GANG ADJUSTMENTS

Figure 6 =



DISK ANGLE ADJUSTMENT (CONT’D)

REARGANG 119 13.1/2° 16° 18.1/2°

A
ANGLE SET
BRACKET

CT.: REAR GANG ADJUSTMENTS

Figure 7

ADJUSTMENT SUMMARY

To till a furrow, sat the front gangs at minimum angle, set the rear gangs at maximum
angle and Increase the weight on the rear gangs. To cul down aridge, set the front gangs at
maximum angle, se! the rear gangs at minimum angle and decrease the weight on the rear
gangs.

39



40N

GANG LATERAL ADJUSTMENT

GENERAL

The front and rear gangs are adjustable taterally to compensate for soil conditions and
tractor speed. As an initial setting, it Is recommended that the front gangs be adjusted so
that bumper washers ara centered on harrow frame and clear each other by 3/8 to ¥z inch;
and the rear gangs are approximately 28 inches apan, measured from {ront edge of disk

blades.

RIDGING _ .

Make adjusimenis as needed after the harrow s placed In operation. When a ridge of
soil is left behind the center of the harrow, the rear gangs shoulid be set out, Weight on the
rear gangs can be decreased by shortening the stabilizer rod.

4
FURROWING .
When a furrow Is formed behind the center of the harrow, the rear gangs should be set
in. Welght on the rear gangs should also be increased by lengthening the stabilizer rod.

ADJUSTMENT

To adjust the front and rear gangs Iaterélly, loosen the two bolts securing the gang to
the corner of the main frame, and the two bolts in the angle set brackets, Figure B.

ANGLE SET,
BRACKET

v i

] LODSEN FOR LATERAL ADJUSTMENT
Figure 8

Slide the gangs either toward the center or toward the outside of the harrow untll the
desired position has been obtained. Be sure to retighten the bolts to 200 footl pounds

" torque.

It is recommended that the rear gangs be set in at low tractor speeds (below 5 MPH) and
sat out at high tractor speeds (5106 MPH).

A center looth attachment is available to tlil the band of soil not moved by the front
gangs.



SCRAPER ADJUSTMENT

; g:gf.ﬂvr.b};\.

n approximately 1/16 to 1/8 inch from the disk blades.
lotted scraper bar, or the antire scraper bar assembly
d holes provided In the bearing risers, as shown in ~

Scrapers should be adjusted to ru
Each scraper may be adjusted inthe s
may be moved laterally in the slotte
Figure 10.

-u.,.
P

SCRAPERS

Figure 10 . (

41



HUDRAULIC LIFT CYLINDER INSTALLATION

(' Attach rod end of cylinder in fo.rward hole of rockshaft lift arm and other end to‘cyilnder
mount on main frame, as shown in Figure 11.

Figure 11

Use the hydraulic lift cylinder to tontro! depth of cut for herbicide Incorporation or to

conserve fuel.
A heavy duty 4 x 8 ASAE standard hydraulic cylinder, with depth stop, I8 recommended

for raising and lowering the disk harrow.
Heavy duty ASAE standard hydraulic cylinders are available at your local AMCO Dealer,

42



THANDFURNI QATET T LW

Prior to transport, raise harrow and lock in transport position by securing transport strap
to rockshaft lift arm with transport pin, as shown in Figure 12, to keep disk blades clear of
road surface when transporting. Secure transport pin with klik pin.

LIFT ARM

Figure 12




TRANSPORT SAFETY LOCK (CONT’D)
(HYDRAULIC WING GANGS)

[f the harrow is equipped with hydraulic wing gangs, fold the wings by retracting the
wing lift cylinders. Remove the wing hold pins from storage position and lock wings in
position as shown In Figure 15, Secure the wing hold pins with the klik pins.

d QD"‘“
el S5 7 ) —— STORAGE POSITION

g

/\__E 0

LOCK POSITION

v When lowering the hydraulic type wings into the working posltion, keep pressure ap-
plied for 5to 10 seconds after the cylinders are extended to assure thal the wing latches

are fully fatched.
44



STORAGE
Proper storage will add to the tife of your disk harrow, and assure Its being In good con-
dition for the next season. The following procedure is recommended,

Clean off all forelgn matter, and thoroughly lubricate the harrow.

Repaint the harrow where the orlginal paint has worn ofl.

S

Coat the disk blades and hydraulic cylinder rods with a good rust preventative. i -
equipped with hydraulic wings, fold wings if possible. )

Tighten loase bolts and replace any damaged or missing parts,
Slore in a dry place, with the gangs resting on boards 1o remove weight {rom the lires.

Carelully rotate each gang and check for worn or damaged blades, bent gang shalls,
worn scrapers, damaged bearings and other parts which may naed replacing.

Whenever disk blades or bearings are replaced, the gang shaft nuts must be torqued to

800 tootl pounds. .

MAINTENANCE

1. Keep all bolts tight,
A. Check belore placing in service.
B, Visually inspect all bolts daily.
C. Check after first 50 hours or one week's operation.
D. Check each season,

2. Keep wheel bearings properly adjusted.

Check oltan.

Clean and repack each season or every 300 hours.
Replace worn or damaged parts. 3
In dis-agsembling and re-assembling the wheel hub asgemblies, care must be el
1aken to nol damage the grease seal lips. In re-assembly, 10 seal the bearings,

carefully tighten the hex nul until Ihe hubd drags. Aotate hub to help seat the bear.

Ings cups and cones. Re.tighten the hex nut until the hub drags, then back off the

hax nut lo the neares! siot and secure with cotler pin,

cow»

3. Do not run with loose disk blades. Keep gang bolts tight! Tighten gang bolts to 800 {t.
ibs of torque,

4, Keap scrapers properly adjusted 1/16" — 1/8" trom biades.

5, Grease gang bearings and rockshalt retainer pins evary week or 50 hours, at the start of
each season, and at the and of each season. Apply with low pressure, low volume hand
grease gun. Use a good No. 2 gun grease {Lithtum Base). Rotate gangs while greasing
for best resulls,

CAUTION! Use care to prevent damage to seals.

6. Approximalely three (3) gallons of hydraulic fluid Is required to fill the harrow hydraulic

system,

CAUTION! Check the tractor hydrautic fluld level after all cylinder rams have been
exlendsd, Add lluld as necessary.

7. Disk Blads, Bearing and Spooi Replacement.

A. Remove the bolts that hold the bearing to the bearing riser.

45



/-

IEMMOOD

ZZrRET

Raise the harrow and roll the disk gang away from the framae,

Remove the gang nul lock plate.

Remove the gang hex nut from the end of the axle shaft,

Slida off the bearing spools, spacers and blades.

Avoid thread damage.

Install new blades. .

To replace bearing, remove all tlangette bolts, clean tlangettes, check flangettes
for wear. Check flangettes on new bearing. They must be tight enough to hold bear-
ing snug. Discard flangettes it natin good condition.

Re-install bearing spools, spacers, and blades.

Instalt gang shaft hex nut. IMPORTANT: Tighten nut to 800 {1-ibs.

Secure gang nut lock plate.

Attach gang to harrow by balting flangettes to bearing riser.

Lubricate bearings (See lubrication section).

Rotate gang to be sure it turns freely. The bearlngs must ba in proper alignment to
prevent unnecessary wear. Bearing risers must be properly spaced to prevent bear-
ing preload. '

8. Hydraullc Cylinder Repair:

mo Ow>

m

G.
H.

Remove hoses and filtings from cylinder.

-Remove cylinder from harrow and clean outside of cylinder.

Disassembie cylinder by rotating cap on rod end of cylinder, Use a spanner wrench
to remove cap.

Pull cylinder rod to slip rod, gland and piston out of barrel,

Remove nut on end of rod then slip piston and gland off rod. Use care to avoid
damaging rod while removing nut.

Carefully clean and inspect all parts for wear or damage. Smal! nicks, scratches or
blemishes on rod and inside of barrel should be smoothed with fine steel wool or
emory cloth.

Remove all “0" rings, seals and “U" cups from piston and gland, Caretully replace
all seals with new parts. i

Assemble cylinder using care to prevent damage to »Q" rings, seals and "U" cups.
Replace cylinder on harrow and attach hoses. '

Check cylinder for leaks by applying pressure {0 butt end of cylinder before attaching hose
to rod end of cylinder. Qil will Hiow trom port on rod end of cylinder If piston seals are not
sealing properly. Attach hose to rod end of cylinder and apply pressure to check for gland
or rod seal leaks.




EXTRA EQUIPMENT

WARNING REFLECTORS

Attach the reflector with both red and amber-reflective surfaces as near as possible to -
the extreme left rear part of the harrow. Mount the reflector so the red reflective surfacels ,
visible from the rear and the amber surface visible from the front.

Attach the other reflector as near as possible o the extreme right rear part of the harrow
with the red reflective surface visible from the rear.

47



48

DUAL WHEEL ATTACHMENT

A dual wheel attachment is available for harrows with single wheels. This altachment
consist of two spindles with hubs, Insert the spindle and hub into the rockshalt and secure
with the 3/8 x 3v2” bolt and locknut as shown In Figure 16.

1/2" N.F,

1/2" N.F. (

¢ Figure 16

Bolt the wheels to the hubs, and tighten wheel bolts evenly 1o assure proper alignment
of wheels.

NOTE: Be sure to use the samae size tires on all four wheels so that main frama remains
level.



CENTER TOOTH ATTACHMENT

A center tooth attachment Is available to till the band of soil not moved by the front
gangs.

Bolt the clamp to the center bar of the main frame, straddling the transport strap, with
the four 5/8" x 8" carriage bolts and locknuts, When harrow is equipped with 20" blades,
use the lower set of mounting holes, When harrow is equipped with 22" blades, use the up- ’
per set of mounting holes. Adjusting holes are provided in the clamp for desired depth of

spike tooth. Refer to Figure 17,

MAIN FRAME CENTER BAR

LOCKNUT - 374" N.C.

LOCKNUT - 578" N.C,

0 /
0
r @
22" DIA. BLADES

S | t%j
5/8" X 4" ——sm—i=

5/8" X 6" N.C. CGE.

3/4 X 3"

aO

\PLOW BOLT - 1/2" X 2-1/4"

Figure 17

49



FEATHERING BLADES

Feathering blades with scrapers are available for the rear gangs to fill and level the
furrow left by the front gang outer disk blades.

Secure the blade spacer to the outer bumper washar with tha four 2" x 2" boltg and
locknuts, as shown in Figure 18, Bolt the scraper to end of scraper bar with the Va' X 12"
bolt and locknut, maintaining a distance of 1/16 to 1/8 of an inch from disk blade,

~
t N
AN
] \\ LOCKNUT - 172" N.C.
/ N\
i N/
X \ S
§ A \
H
[

1/2" X 1-1/2! N.C. CGE.

7/8" X 3" N.C, HEX.

-

/2" X 2" N.C. CGE.

@ @ LOCKNU}-

172" N.C.

"Figure 18

50



SMV EMBLEM

The SMV (Slow Moving Vehicle) Emblem is a recommended attachment that should be
added 1o your harrow. The SMV Emblem can be purchased from your Authorized AMCO
Dealer. Check your state and local laws regarding the placement and use of the SMV Em-

blem

WARNING LAMP

A warning lamp to be mounted on the extreme lef! hand rear of the disk harrow is
available at your tocal AMCO Dealer,

51



